
ASSEMBLY INSTRUCTION

SKU CODE:  WF312354

Page: 1 of 10

OPTION 1:

OPTION 2:



Detail:

1

2

3

4

5

5

5

5

6

6

6

6

9 8

8

8
8

10

10

9

9

10

10

9

11

12
13

14

15

17

Page: 2 of 10

16
18

18

18

18



Part List (WF312354)

1 x1 2 x1

3 x1 4 x1

5 x4 6 x4

8 x4

9 x4 10 x4

11 x1 12 x1

13 x1 14 x1

15 x1 16 x3

Page: 3 of 10

Slats

Wooden Whell

Left Side Panel

Left Side Panel

Right Side Panel

Right Side Panel

Decorative

Door

DecorativeDecorative

Panel

Panel

Panel

Bottom Panel

Panel

Support Legs

17 x4

Slats

18 x4



A

B

No. OUTLOOK DESC QTY

C

D

F

I

J

Hardware List (WF312354)

H

K

6pcs

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)

G

Dowel Ø8*30mm

L

M

Flat head screw #7*12mm

Round head screw #8*25mm

Bolts M6*30mm

Bolts M6*55mm

Bolts M6*45mm

Cross dowel M6*13mm

Allen key 60*22*4mm

8pcs

4pcs

12pcs

4pcs

12pcs

12pcs

1pc

Bolts M6*15mm 4pcs

Flat head screw #8*25mm 14pcs

Metal plate 2pcs

4pcsDowel Ø10*40mm

N

Plastic Flat Washer 8pcs

Page: 4 of 10

O Bolts M6*25mm 4pcs

P 4pcsDowel Ø20*40mm



STEP 1:

STEP 2:

2pcsA

4pcs

4pcs

2pcsA

4pcs

4pcs

J

K

K

J

J

K

A

3

4
4

14

1
13

11

1pcN

1pcN

Page: 5 of 10

N

N

J

A
K



STEP 3:

STEP 4: 2pcsA

4pcs

4pcsK

J

13

11

12

1

1

2

13

11

1pcN

Page: 6 of 10

N

J

A
K



STEP 5:

STEP 6:

2pcs

8pcs

4pcs

M

C

H

H

C

M

1

23

4 1pcN

Page: 7 of 10

N

4pcsB

4pcs

4pcs

I

G

8pcsL

1pcN

G

LI
B

2

1

4

3

8

9

10

N

N

P

4pcsP



STEP 7:

STEP 8:

8pcs

4pcs

H

F

H

F

1

23

4

6

6

6

1

3

2

4

5

1pcN

Page: 8 of 10

N



STEP 9:

STEP 10:

14pcsD

D

1

2

4

3

16

15

3

4

Page: 9 of 10

17

16

16

17

17

18

18

18

18

17

4pcsO

1pcN

O

N

9.5"

Note :
Can be relocated.



OPTION 1:

Page: 10 of 10

OPTION 2:


